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Foreword

It is our concern to keep your motorcycle on the
road.

It was more than 75 years ago —on 28 September
1923 — that the Bayerische Motoren Werke
presented its first motorcycle, the R32, to the
public at the Berlin and Paris motor shows.

Using descriptions such as “the Rolls-Royce of
motorcycles” or “queen of the road”, the press has
often turned to flowery comparisons when trying
to explain the fascination of BMW motorcycles.

A fascination to which legendary cycles such as
the R37 sports model and the first German
“Hundred Mile Racer”, the R68, have contributed.

The motorcycle business has always been

an important element for BMW, even though
today it no longer commands the economic
importance it had in the twenties or fifties, when
it was the motorcycles which ensured that the
BMW name suryived.

BMW was-able to come through all crises with
renewed strength, allowing the company to
survive as the last great motorcycle manufacturer
in Germany and one of the oldest “ever-presents”
oh the world motorcycle market.

A large number of the BMW motorcycles pro-
duced in those days still exist today. BMW Mobile
Tradition is now offering a selection of motorcycle
partsto owners of classic motorcycles too,
allowing them to continue to enjoy the pleasure
of riding them.

Atthesmoment, the catalogue is still modest with
just'300 parts, but it will grow and expand accord-
ing.to demand. All parts for classic motorcycles
offered by BMW Mobile Tradition will be listed in
the Electronic Parts Catalogue on CD-ROM,
which your dealer will have, along with the price
ligt, for you to consult.

BMW Mobile Tradition
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——— Speedometer

Tank emblem
domed

Front wheel mud-
guard primed and
painted/coach-lined

Rear wheel mud- —
guard primed and
painted/coach-lined

Toolkit in “Original”’ ——
linen roll




Parts for R24 to R25/3.
Adjusting screw for brake Bowden
cable 34 11 2060 121

Breather pipe on engine
11150001 114

Bushing, transmissicn shaft
21521020 140

Bushing for 1st gear spur gear
23221030259

Bushing for 2nd/3rd gear spur gear

2322 1030262

Bushing for 4th gear spur gear
23221030266

Bushing for speedo shaft in the
gearbox 2322 1030128
Capacitor 1213 8 030 106
Circlip for locking bolt

16.11 4.080.160

Clutch adjuster bolt M6
21521080 116

Clutch'adjuster bolt M8 for R24
21521080112

Friction'pad for steering damper
31412000235

Fuelcap, polished aluminium
51250035314

Gearbox flange round nut
M14x 1.5 23211030120
Hexagon bolt M8x30 V2A pohshed
for headlamp bracket

07 119213 661

Hinge pinfor tool compartment lid
16114080 176

Idler gear for Kick starter
23221056108

Lock nut fortop of steerer
31412000101

Locking bolt for tool cempartment
lid 16114 080 165

Protecting ring for Hardy disc
33213038183

Protective cap for steerer bearing
31412000184

Fuel tank

primed and painted/

coach-lined
(without fittings)

Registration number plate, black
46625096178

Retaining plate for oil pump screen
11410052130

Rubber ring fortocl compartment
locking bolt 1611 9 963 108

Seal for toel compartment lid
16114080188

Sealing washerforlocking bolt
07119963 107

Socket capscrew for armature
12318002108

Speedo shaft bolt M6, A/F 8
23111030174

Square key for tool compartment tid
16 114080 172 ’

Tank emblem, demed
51 14 0 035322

Tank emblem rubber
51146040110

Thrust washer for transmission
shaft 2321 1020 164

Toolkit in “Original” linen roll
71110005317

Washer for headlamp bracket

61318050134

Model-specific parts.

R25.
End pad for fork slider
33533054 114

R25, R25/2 and' R25/3.

Bearing bush for main stand
46 52 4 028 129

Bolt for bracket 21 52'1 080 126
Bolt for clutch lever on gearbox
21521 080:130

Clutch adjuster bolt M8
21521080112

Lever bolt, 12 mm:-head
32722072217

Retaining cap for steering damper
31422000114

Rubber ring for steering damper
plate 31422000 257

Serrated nut, propshaft
26113038142

Washer for steering damper
retaining bolt 07 11 9 931:851

R25 and R25/2.

End bell for propshaft
26113038176

End cap for telescopic fork, top
31422000 241

Hinge pin for tool compartment lid

-1611 4080176

Knee cushion 16 11 4 080 184

Mudguard bracket, 19 inch,
chrome-plated 46 615080 208

Screw-in piece for top of telescopic
fork 31 42 2.000156

Sliding sleeve for rear wheel
suspension 33533 054 101

Speedometer 62 12 8 080 006

R25/2 and R25/3.

Felt washer backing for-wheel
bearings 36 31 4 088157

Felt washer for wheel bearings
36314038 155

Hexagon bolt M5x12 V2A polished
for mudguard bracket
07119913227

Hexagon bolt M10x130 A/F14 for
cylinderhead 11120021 136
Oval head countersunk screw. for
tank emblem 07 119901310

Rubber ring for tank/engine
bracket, thin 16 11 4 080 148

R25/3.

Adjuster nut for steerer bearing,
bottom 31422 000 182

Clamping bolt for handlebar
32712072145

Collector ring for Bowden cables
32712072273

End bell for propshaft
26113038178

End cap for telescopic fork, top
31422000243

Front wheel'mudguard, painted and
coach-lined 46 61 0 035302
Available from around end of '99
Front wheel mudguard, primed
46.61.0 085 301

Available from around end of '99
Fueltank:with tocl compartment lid,
painted and.coach-lined

1611 0035 285

Fuel tank with tool compartment lid,
primed 16.11.0-035 284

Tank rack
chrome-plated

Hinge pin for tool compartment lid
16114 080178

Knee cushion, left 16 11 4 080 185
Knee cushion, right 16 11 4 080 186

Mudguard bracket, 18 inch,
chrome-plated 46 615090 113

Mudguard bracket, front,
chrome-plated 46610005 314

Rear.wheel mudguard, painted and
coach-lined 46 62 0 035 294

Rear wheel mudguard, primed
46 62 0.035 283

Screw-in piece for top of telescopic
fork 3142 2 054 128

Side stand 46 52 0 005 313

Sliding sleeve for rear wheel
suspension 33533 054103

Spacer sleeve for handlebar bracket
32712072147

Spacer sleeve forisilencer
18214 090 130

Spacer sleeve for tank mounting,
forward 16 114 080 135

Spacertube for engine bracket,
bottom 11 811034 123

Spacer tube for engine bracket,
forward, top 11 81 4 034 162

Speedometer 62 12 8 080 020

Tank rack, chrome-plated
726000385313

Thick rubber ring for tank bearer
16 114 080 248

Washer for spoke 36 314038 173



b Fuel tank cap
polished aluminium

Fuel tank
e _primed and painted/

coach-lined
(without fittings)

= e Speedometer

Rear wheel mud-
b= guard primed and
painted/coach-lined

Front wheel mud-
guard primed and

painted/coach-lined
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Tank emblem

Parts for R26 and R27.

Adjuster nut for steerer bearing,
bottom 31422 000182

Adjusting screw for brake Bowden
cable 34 112060 121

Bearing bush for main stand
46524028129

Bolt for clutch lever on gearbox
21521020112

Boltfor steering damper-pressure
plate 3141 2 000°285

Bolt M10x1x16 for-fork bridge
3141 2000343

Breather pipe on engine
111500601 114

Bushing, transmission shaft
21,52/1:020 140

Bushing for 1st gear spur'gear
232211030259

Bushingfor 2nd/3rd gear spur gear
23221 030262

Bushing for 4th gear spur.gear
23221030266

Bushing for speedo shaft inthe
gedrbox 23 22 0035 318

Cap nut for swinging-fork pivot
3141 2000328

Cap nut for swinging-fork pivot pin
33533054172

Capacitor 12 13 8 030 106

Circlip for locking bolt
16114080160

Clutch adjuster bolt M8
21521080112

End cap for top of rear shock
absorber 33533054212

Felt washer backing-for wheel
bearings 3631 4 038 157

Felt washer for-wheelbearings
36314038155

Friction pad for steering damper
31412000235

Front swinging-fork pivot
31412000320

Front wheel mudguard, painted and
coach-lined 46 610035 304

Front wheel mudguard, primed
46610035303

Front wheel mudguard bracket,
18inch 4661 5090 116

Fuel cap, polished aluminium
51250035314

Fuel tank, painted and coach-lined
16 11 0035 287

Fuel tank, primed 16 11 0 035 286

Gearbox flange round nut M14x1.5
23211030120

Hexagon bolt M5x12 V2A polished
for mudguard bracket
07119913227

Hexagon bolt M8x30 V2A polished
forheadlamp bracket
07 119913 661

Hexagon bolt M10x130 A/F14 for
cylinderhead 11:120021 136

Hinge pin for tool compartment lid
16114080176

Hose clip, intake rubber, ariginal
shape 13110043 103

Idler gear for kick starter
23221 056.108

Knee cushion, left 16.11 4 080 183
Knee cushion, right 1611 0 935 320
Lever bolt, 12 mm head
32722072217

Lock nut for top of steerer
31412000101

Locking bolt fortool compartment
lid 16 114080165,
Oval-head countersunk screw for
tank emblem 07 119901310
Oval-head countersunk screw for
twist-grip cover 3272 2 072 259
Pressure plate for steering damper
31412000231

Protecting ring for Hardy disc
33213038179

Protective cap for steerer bearing
31412000184

Radial shaft seal 31 41 2 000 331
Rear wheel mudguard, painted and
coach-lined 46 62 0 035 296

Rear wheel mudguard; primed
46.62 0 035 295

Registration number plate, black
4662 5096 178

Retainingbolt for steering damper
3142 2 000255

Retaining cap for steering damper
31422000114

Retaining plate for flywheel
11220016 504

Retaining plate for oil pump screen
11410052130

Round nut for propshaft flange
26113038120

Rubber ring for steering damper
plate 31 42 2 000 257

Rubber ring for tank bearer, thick
16 114 080 248

Rubber ring for tank bearer, thin
1611 9 963 108

Rubber washer for tool compart-
ment locking bolt

16114080 140

Toolkit in “Original”
linen roll

Seal for tool compartment lid
16114 080188

Sealing washer forlocking bolt
07119963107

Serrated nut, propshaft
26113038 142

Side stand 46 52 4028 002

Spacer sleeve for tank bearing
31352 654108

Spacer sleeve for wheel bearing,
outer 36-31.4 038131

Spacer tube for wheel bearing,

“inner 36 31 4038 127

Speedo shaft bolt M6, A/F 8
23111030174

Speedometer 62 12 8080 020

Spring for air cleaner bolt
13720043 001

Spring strut eye, front, bottom
31412054200

Square'key 16114 080172
Steerer shim1.5 mm
31411231201

Steerer shim 2.0 mm
31411231202

Steerer shim 2.5 mm
31411231203

Steerer shim 3.0 mm
31411231204

Steering damper plate
31412000220

Stop plate on shock absorber, rear
33533054201
Swingingarm pivot pin, rear
38638054171

Swinging arm shim 1 mm
31411231196

Swinging arm shim 1.5 mm
31411231197

Swinging arm shim 2.0 mm
31411231198

Swinging arm shim 2.5 mm
31411231199

Swinging arm shim 3.0 mm
31411231200

Tank emblem, domed
5114 0035 322

Tank emblem rubber
51146040110

Taper roller bearing for wheel
bearings and swinging arm
07 11 9985 005

Threaded ring in rear wheel drive
33123038130

Thrustsleeve 31 41 2 000.324

Thrust washer for transmission
shaft 23211 020:164

Toggle screw 31 41 2000048

Tool compartment lid, primed
16111231298 il

Toolkit in “Original” linen roll
71110005317 |

Whasher for headlamp bracket
61318050134

Washer for spoke 36314038 173

Washer for steering damper
retaining bolt 07 119931 851

Washer under swinging-arm pivot
andtransmission shaft ‘
21521020136 i

Model-specific parts.

R26.
Air cleaner bolt 13720043 149

Clamping bolt for handlebar
32712072145

Socket cap screw for armature
12318002108

Spacer sleeve for handlebar bracket
32712072147

Spacer sleeve for silencer
18214090131

Spacer tube for engine bracket,
bottom 11.81 1034 123

Spacer tube for engine bracket,
front, top 1181 4 034 162

Tankrack 16 113080 194

R27.

Air cleaner bolt 13720043 147
Angle bracket, engine mount
11814034126

Bracket for exhaust manifold
18214090 141

Clamping bolt for handlebar
327120721486



Front wheel mud-
b guard primed and ==
painted/coach-lined

R 67/2
R 67/3

Rear wheel mud-

S guard primed and

painted/coach-lined

e Tank emblem —_— e Fueltank cap

polished aluminium
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Parts for R51/2 to R67/3.

Adjuster nut for steerer bearing,
bottom 31422 000 182

Adjusting screw for brake Bowden
cable 34 11 2 060 121

Battery clamp set with-bolt
61218 042.220

Bearing bolt for main stand
46 52 4 028 261

Bolt for clutch lever on gearbox
07 119940445

Breather pipe on engine
11150002 176

Bushingfor speedo shaft in the
gearbox 2322 1030 128

Capacitor- 12 138 030 106

Clamping-screw for fork guide
31422000416

Clutch adjuster bolt M6
21562 1080116

Collector ring for Bowden cables
32712072274

Cotter bolt for propshaft
33 113038 288

End bell for propshaft, polished
aluminium 26 11 3 038 270

End pad for fork slider
33533054 320

JFuel tank

Toolkit in “Original”
roll

Friction pad for steering damper
31412000235

Front side stand for front wheel
mudguard 46 520 005 310

Fuel cap, polished aluminium
51250035314

Gasket for fork tube
31412000425

Gearbox flange round nut
M14x15 2321 1.030 120
Hexagonbolt M6x25 A/F9, foot shift
cap 23111012112

Hexagon bolt M8x30 V2A polished
for headlamp bracket

07119913 661

Hexagon bolt M10x130 A/F14 for
cylinder head 11120021136
Lever bolt, 12 mm head
32722072217

Lock nut for top of steerer
31412000101 i

Locking boltfar tool compartment
lid 1614 4 080165

Mudguard bracket;19.inch
4661.5.090208

primed and painted/

coach-lined
(without fittings)

Oil trap sleeve for wheel bearings
36 314 038240

Oval-head countersunk screw for
tank emblem 07 119 901 310
Oval-head countersunk screw
M6x18, hand shift lever

07 110000 694

Oval-head countersunkiscrew
M6x22, hand shift lever

07 110035319

Plate for brake-light switch
61138070184

Protecting ring for Hardy disc
33213038183

Protective cap for steerer bearing
31412000184

Registration number plate, black
46625096178

Retaining cap for steering damper
31422000114

Rubber ring, thick, for tank rack, top
16114080248

Rubber ring for steering damper
plate 31422 000 257

Rubber ring for tank/engine bracket,
thin 16 11 4 080 148

Rubber ring for tool compartment
locking bolt 16 11 9 963 108
Screw-in piece for top of telescopic
fork 31422054 256

Seal for tool compartment lid
1611 4 080 188

Sealing washer for locking bolt

07 119963107

Shouldered bolt for side stand at
front in the centre of the front wheel
mudguard 46 61.0005i312
Shouldered bolt for side stand at
front on the side of the front wheel
mudguard 4652 0 005311
Sidestand “narrow style”

46 52.0.006 605

Sidestand “wide style”
46520006 604

Sliding-sleeve forrear wheel
suspension 33 53 3054 312
Spacer tube for engine bracket, top
46515034274

Spacertube for.wheel bearing

36 314038223

Speedo shaft bolt M6, A/F 8
23111030174

Square key 16 114 080172
Steerer shim 1.5 mm
31411231201

Steerer shim 2.0 mm

3141 1231 202
Stesrershim 2.5 mm
31411231203

Steerer shim 3.0 mm
31411231204

Tank emblem 51 14 0 035 269

Tank emblem-rubbér
51146040110

Tool compartment cover, primed
16111 231298

Toolkitin “Original” linen roll
71110005317

Washer beneath screw-in piece in
fork-3142'2 054.284

Washer for headlamp bracket
61318050134

Washer forsteering'damper
retaining boit 07-11.9 931 851

Model-specific parts.

R51/3, R67, R67/2, R67/3.
Angle bracket, top, engine mount
11814034 270

Baffle plate for crankshaft
11210016 252

Circlip for locking bolt

16114 080 160

End plug for telescopic fork, top
31422054 258

Front wheel mudguard, painted and
coach-lined,

available from around end of '99
46 610 035 306

Front wheel mudguard, primed,
available around end '99

46 61 0035 305

Fuel tank; painted and coach-lined
1611 0035289

Fuel tank, primed! 16 11 0 035 288
Hexagon bolt M5x12 V2A polished
07 11 9913 227

Hinge pin for taolcompartment lid
16 114080176

Knee cushion 16 11 4 080 184
Pipe clamp, top 46 514 034 278
Rear wheel mudguard, painted and
coach-lined. 46-:62.0 035298
Rearwheelmudguard, primed
4662 0035297

Retaining plate for oil. pump-screen
11410052130

Retaining plate for il pump wheel
11410052 168

Slotted nut for dynamo cover
11110001194

Socket cap screw for armature

60 W 12318002 205

Socket cap screw for magnet shoe
12-31-0 005 967

Speedometer, Veigel manufacture,

available mid-’99 61 12 8 080°060

Stud screw in timing case cover
11110001177

Washer for spoke 3631 4038173



Tank emblem

Rear wheel mud-
e guard primed and
painted/coach-lined

Front wheel
= sports mudguard

with one coach line

I— Leather seat cushion e —

hand-sewn



bottom 31 42 2 000 182

Adjusting screw for brake Bowden
cable 34 112060 121

Baffle plate for crankshaft
11210016 252

Battery clamp set with bolt
61218042220

Bearing bolt for main stand
46 52 4 028 261

Bolt for clutch lever on gearbox
07 11 9940 445

Breather pipe on engine
111560002176

Bushing for speedo shaft in the
gearbox 23221030128

Capacitor 1213 8 030 106

Centering bush for carburettor
11610043 168

Clamping bolt for handlebar
M8x1x28 07 11 9914 045
Clamping ring for exhaust manifold
18114 090 258

Clamping screw for fork guide
31422000416

Clutch adjuster bolt M6
21521080116

Collector ring for Bowden cables
32712072274

Cotter bolt for propshaft
33113038288

End bell for propshaft, polished
aluminium 26 11 3 038 270

End pad for fork slider
33533054320

End plug for telescopic fork, top
31422054 258

Toolkitin “Original” o—
linen.roll
Fueltank cap —

polished aluminium

Front wheel mudguard, painted and
coach-lined 46 615 080 030
Front wheel mudguard, primed
46610000765

Fuel filler cap polished aluminium
51250035314

Fuel tank, painted and coach-lined
1611 0035289

Fuel tank, primed 16 11 0 035 288
Gasket for fork tube
31412000425

Gearbox flange round nut

M14x1.5 23211030120
Hexagon bolt M5x12 V2A polished
for mudguard bracket

07119913 227

Hexagon bolt M6x25 A/F9, foot shift
cap 23111012112

Hexagon bolt M8x30 V2A polished
for headlamp bracket

07 119913 661

Hexagon bolt M10x154 A/F14 for
cylinder head 11 120022 109
Hinge-pin for toolcompartment lid
16114080176

Knee cushion 16 11 4 080 184
Leverbolt, 12 mm head
32722072217

Lock nut for top of steerer
31412000101

Locking bolt for tool compartment
lid 16 11 4 080 165

Mudguard bracket, 19 inch
46615080208

Oil trap sleeve for wheel bearings
3631 4038 240

Oval-head countersunk screw for
tank emblem 07 11 9901 310
Oval-head countersunk screw
M6x18, hand shift cover

07 11 0000 694

Oval-head countersunk screw

M6x22 hand shift cover
07 110035319

Pipe-clamp, top-46 51 4 034 278
Plate for brake-light switch

61,13 8 070184

Protecting ring for Hardy disc
33213038183

Protective cap forsteerer bearing
31412000 184

Fuel tank

primed and painted/
coach-lined
(without fittings)

Rear wheel mudguard, primed

46 62 0035297

Registration number plate, black
46625096178 k
Retaining cap for steering damper
31422000114

Retaining plate for oil pump screen
11410052130

Retaining plate for oil pump wheel
11410052 168

Rubber grommet for ignition
retarder cable 11 14 8 036 188

Rubber ring, thick, for tank rack, top
1611 4 080 248

Rubber ring for steering damper
plate 31422000257

Rubber ring for tank/engine bracket,
thin 16 11 4 080 148

Rubber ringfortool compartment
locking bolt 1611 9963 108

Screw-in piece for top of telescopic
fork 31.42 2 054 256

Seal for tool.compartment lid
1611 4 OBO 188

Sealing washer for locking bolt
07119963107

Seat cushion, real leather
52 53 7 002 032

Set of fasteners for front seat
cushion 52537002174

Set of fasteners for rear seat cush-
ion 52 537 002 185

Sidestand “narrow style”
46520006 605

Sidestand “wide style”
46 52 0006 604

Sliding sleeve for rear wheel sus-
pension 33533054312

Slotted nut for dynamo cover
11110001194

Socket cap screw for armature
60 W 12318002205

Spacer tube for engine bracket, top
46515034274

Spacer tube for wheel bearing
36 314038223

Speedo shaft bolt M8, A/F8
23111030174

Speedometer; Veigel manufacture,
available mid-’99 62 128 080 070

Sports bracket on rear wheel mud-
guard- 5253 5096 260

Square key 16 11 4 080 172

Steerer shim 1.5 mm
31411231 201

Steerer shim 2.0 mm
31411231202

Steerer shim 2.5 mm
31411231203

Steerer shim 3.0 mm
3141 1231204

Stiffening bracket, front middle
46 61 5090 214

Stop ring in intake pipe
11610043 166

Stud screw in timing case cover
11110001177

Tankemblem 51 14 0 035 269

Tank emblem rubber
51146040110

Thrust ring for exhaust manifold
18 11 4080 254

Tool compartment lid, primed
16111 231298

Toelkitin “Original” linen roll
71110005 317

Top angle bracket, engine mount
11814034270

Washer beneath screw-in piece in
fork 31422054 284

Washer for headlamp
61318050134

Washer for spoke 36 31 4038173

Washer for steering damper
retaining bolt 07 11 9 931 851
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Rear wheel mud-
guard primed and
painted/coach-lined

Front wheel mud-

guard primed and ==

= Tank emblem —

painted/coach-lined

= Toolkit in “Original” ==
linenroll

Gear set

Speedometer R505 ==

=== Leather seat cushion

hand-sewn

WA

=== Fueltank cap

= |
polished aluminium —E (without fittings)

Emblem left: 0035 322
Emblem right: 0 035 269

Speedometer =
R50 - R60/2
Fuel tank, available primed and painted/coach-lined

Parts for R50 to R69.
Adjuster nut for steerer bearing,
bottom 31422 000182

Baffle plate for crankshaft
11210016 252

Bearing bush for main stand
4652 4028 230

Bolt forciutch lever on gearbox
21.52102011,12

Bolt for steermg damper pressure
plate; 3141 2000295

Bolt M10x 116 for fork bridge

,31 41.2:000 343

Breather pipe on engine
11150002166 P

Bushmg, transmission shaft
2152 1 020 140

Bushmg for 1st gear'spur gear

23 22 1030258  /

Biushmg for 2nd/ard gear spur gear |
23221030262 i
Bushing for 4th gear spur gear
23221030266

Bushing.for speedo shaft in the
gearbox 2322 0035 318

Cap nut for swinging arm-pivot pin
33533054172

Cap nut for.swinging-fork pivot
31412000328

Capacitor 12 13 8 030106
Circlip for locking bolt

16114 080.160

Clamping bolt for handlebar
32712072288

Clutch adjuster bolt M6
21521080116

Clutch adjuster bolt M8
21521080112

Cover for felt washer

36 31 4 038 267

End cap for top of rear shock
absorber 33 53 3054 212

Felt washer backing for wheel
bearings 36 314 038 255

Felt washer for wheel bearings
36 314038259

Friction pad for steering damper
31412000235

Front bracket for double seat
52539034 111

Front swinging-fork pivot
31412000320

Front wheel mudguard, painted and
coach-lined 46 61 0 035 308
Front wheel mudguard, primed
46 61 0 035 307



Fuel tank, painted and coach-lined
16111232725

Fuel tank, primed 1611 0 035 292

Gearbox flange round nut
M14x1.6 23211 030120

Gearbox flange round nut
M16x1.5 23211030122

Hexagon bolt M5x12 V2A polished
for mudguard bracket
07119913 227

Hexagaon bolt M8x30 V2A polished
for headlamp bracket
07 119913661

Hinge pin for tool box lid, 17 litre
tank 16114 080178

Hinge pin for tool box lid, “Schorsch
Meier tank” 16 11 4 080 176

Idler gear for kick starter
23221056108

Knee cushion, right 16 114 080 187
Knee cushion, left 16 11 4 080 189

Lever bolt 12 mm head
32722072217

Lock nut for top of steerer
31412000101

Locking bolt for tool compartment
lid 16 114 080 165

Mudguard bracket, 18 inch
46615090 116

Nut for dynamo cover A/F10
1111 0002 191

Oval-head countersunk screw for
tank emblem 07 11 9901 310

Oval-head countersunk screw for
twist-grip cover 32 72 2 072 259

Pipe clamp, top 46 514 034 278
Pressure plate for steering damper
31 41 2000 231 ;
Protective cap for breather domea.
33.11 3004 307
Protective cap for steerer bearing
31412000184 v
Rear wheel' mudguard, painted and
¢oach-lined: 46 62.0 035 300

~Rear wheel mudguard, primed
46 62 0 035 299 4
Reducer sleeve for wheel beamngs
36 31 2 060 337
Registration.number plate, b\ack
46625096 178,

~Retaining-bolt for steering damper
3142 2000255
Retaining cap forsteering damper
31422000114
Retaining plate for flywheel
11210016225
Retainifngplate for oil pump screen
11:41.0 052 130
Retamlng plate for oil pump wheel
11410052 168

Retaining piate’for pinion nut‘*i,r] rear

axle drive| 8312 3 0238264
Rubber-ring, thick; fortank rack, top
1611 4:080248

_Rubber.ringfor steering damper
plate '31 422 000-257

Rubbet/ring fortank/engine bracket,
thin [16.11.4 080 148
Rubbé&rwasher for tool
compartmentiocking bolt

16 119963 108

"Schorsch Meier” knee cushion
16114080192

"Schorsch Meier” knee cushion

16 114 080 193

Seal for tool compartment lid
16114080188

Sealing cap on wheel hub for radial
shaft seal 36 31 4 038 272

Sealing washer for locking bolt

07 11 9963 107

Side bracket for double seat
52539034 110 i

Side stand 46 52 4 028 047

--Swﬁglng arm shim 2.0 mm >

Socket cap screw for armature
75W +100W 12318002314

Socket cap screw for magnet shoe
12310005 967

Spacer sleeve, internal, for wheel
bearings 36 314 038225

Spacer sleeve for wheel bearings
36 314038229

Spacer tube for engine bracket, top
46 515034 274

Speedo shaft bolt M6, A/F 8
23111030174

Spoke M4x140 36 311234 591,
Spoke nipple M4 07 11 9830070
Spring circlip beneath wheel centre
cap 36 314038263

Spring strut eye, front, bottom
31412054200

Square key for tool compartment lid
16114080172

Steerer shim 1.5 mm
31411231201

Steerer shim 2.0 mm
31411231202

Steerer shim 2.5 mm
31411231203

Steerershim 3.0 mm

31411 231.204

Steering damper plate
31412000217

Stop plate on shock absorber, rear
33533054 201

Stud screw in timing case ¢over
11110001 177

Swinging arm:pivot.pin, rear
33583054171

Swinging, an shim-1. PR,

: 231 196

31411231198

Swinging arm shim 2;5 rrlm
81411281 19$ /

Swmgmg tartyi shim@.0 mm
31411 231 200 ;

Tank efblert, domed
51 14\0'035 322 4 74

Tarkemblem, sllghtly domed
51140035269/

Tank emblem'fubber
5114 6040140 -

Tank rack;.16 1144 080 080
Threaded ring’ini rear wheel drive

5 33 123038262 |
Thrustsleeve forwheel bearing, Ieft /

36 31/5088.248

Thrustsleeye) fmr wheel bearmg,
right 36/8/1 4 GSB 241 .

Thrust washer for transmission

) shaft 23211 020 164

Toggle screw 314t 2 000 048
Tool compartment lid, primed
16111231298
ToolKitin“Qriginal™linen roll
71110005317

Top angle bracket,-engine mount
11814034282

Washer for headlamp bracket
61318050134

Washer for spoke. 36 31 4 038173

Washer for steering damper
retaining belt 07 119931 851

Wheel'bearing spacer ring 7.0 mm

; 36:31 4038 330

Wheel bearing spacerring 7.05 mm

. 361814088331

Wheel bearingispacer ring 71 mm
36814038332

Wheel bearing'spacer ring 715 mm
36314038 333

Wheel bearing spacerring 7.2 mm
367314038334

Wheel bearing spacer rmg 7.25 mm
36 314 038 335

Wheel bearmg spacer.ring 7.35 mm
36 314,038 337

Wheel bearing spacerring 7.4 mm
36 314038 338

Wheel centre cap 3631 4 038 275

Model-specific parts.

R50.

Hexagon bolt M10x130 A/F14 for
cylinder head 11120021 136

Hose clip, intake rubber, original
shape 13110043103

Speedometer, VDO
6212 8 080058

Speedometer, Veigel manufacture,
available mid-'99 62 12 8 080 060

Washer under swinging arm pivot
and transmission shaft
21521020136

R 50/2.
Gear set “-10” 11310016 379

Gearset“-8” 11310016380
Gearset“-8" 11310016 381
Gearset“-7" 11310016382
Gearset“-6” 11310016383
Gearset“-5” 11310016384
Gearset“-4” 11310016385
““Gearset“-3" 11310016386
Gearset"-2" 11310016 387

= -Gearset“-1" 11310016 388
Y. “Gearset“+0” 11310016 389
Gearset “+1”. 11310016 390
Gear'set “+2" 11.31 0016 391
Gear set “+3" 11310016392

Gear set “+4“
ear set “+57
oar sat “+67

~11-84-0.016 394
11310016395
“1181.0076396
141.31,0016397
reet 19/ 1951 0 015 398-
rset 10 11310016 399
‘whee[ foroil pump802

Hexagon bolt M10x130 A/F1 it for
cylinderhead 11120027136

Hose| cllp, intake rubber, original

| _shapg 13[11 0043 103
|| Speedometer 62 12 8 080 058

Washer tinder swinging:arm pivot
and.transmission shaft
24.52,1920 136

R50S.

#/ Gentering bush for, carburettor

11610043168
Gear set “-10”"11 310016 379 \

Gearset“~9" 11310016380
, Gearset “-8" 11310016381
"Gearset“-7” 11310016382

Gearset“-6"- 11310016 383

Gearset“-5” 11310016 384

Gearset“-4” 11310016 385...
~“Gear set “-3” 11340016 386
_Gearset“-2” 11310016387

Gearset“—1" 11310016388

Gearset “+0” 11310016 389

Gearset “+1” 11310016 390

Gearset“+2” 11310016391

Gearset“+3" 11310016392

Gearset“+4” 11310016 393

Gearset “+5” 11310016 394

Gearset “+6" 11310016 395

Gearset“+7" 11310016 396

Gearset “+8" 11310016 397

Gearset “+9" 11310016398

Gear set “+10" 11310016 399

11310016393~

Hexagon bolt M10x130 A/F14 for™
cylinderhead 11 120021 136

Hose clip, intake rubber, original
shape. 13 11 0043103

Speedometer 62 12'8080.043

R60.

Hexagon bolt M10x130 A/F14 for
cylinder head 11120021 136

Speedometer 62.12 8 080 058

R60/2.

Bolt for clutch lever on gearbox
21521020112

Gearset“-10" 11310016 379

Gearset"-9” 11310016 380
Gearset“-8" 11310016 381
Gearset“-7" 11310016 382
Gearset“-6" 11310016 383

Gear set “-5"
Gear set “-4"
Gear set “-3”
Gear set “-2"
Gear set "-1"
Gear set "+0”
Gear set “+1”

11310016 384
11310016 385
11310016 386
11310016 387
11310016 388
11310016 389
11310016 390

Gearset“+2" 11310016 391
Gearset"+3" 11310016 392
Gearset"+4" 11310016 393

11310016 394
11310016 395
11310016 396
Gearset“+8”" 11310016 397
Gearset“+9” 11310016 398
Gear set “+10" 11310016 399

Gearwheel for oil pump 30°
11-41.0 052 156

Gear set "+5"
Gear set “+6"
Gear set "+7"

>~ Hexagon bolt M10x130 A/F14 for
. eylinderhead 11120021 136

Hose clip, intake rubber, original
shape 137110043 103

Speedometer 62 12 8 080 058
R69.

Centerifg bush for carburettor
11610 043/168

“Clamping sing 18 11 4 090 258

Hexagon bolt M1x154 A/F14 for
cylinderhead.11 12 0022 109

Rubber grommet for ignition
retardercatle- 1744 8,036 188

Seat cushion, real leather
5253 7002 032

Setoffastenersfor front seat
eushion 525637002 174

Set of fasteners for rear seat
cushion 52 53 7 002 144

Spegdometer 62 12 8 080/058
Stop ring in intake pipe

~ 11610043 166
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Fuel tank cap |
polished aluminium

Fuel tank, available primed and painted/coach—liried

(without fittings)
— — Emblem left: 0035322 =
Emblem right: 0 035 269
— Speedometer Toolkit in “Original”

linen roll

Tank emblem

il

Gear set d




bottom 31 42 2 000 182

Baffle plate for crankshaft
11210016 252

Bearing bush for main/stand
46524028230 ;

Bolt for clutch feveron.gearbox
21521020 112 v

Bolt for steering damper.pressure
plate 31412000295

Bolt M10x1x16.for fork bridge
31412000343

Breather pipe on engine
11150002 166

Bushing, transmission shaft
215271020140

Bushing for 1st gear spur gear
23221030259

Bushing for 2nd/3rd gear spur gear
23221030262

Bushing for 4th gear spur gear
23221030266

Bushing for speedo shaft in the
gearbox 23221030176

Cap nut for swinging arm pivot pin
33533054172

Cap nut for swinging-fork pivot,
front 31412000328

Capaciter 12 31 8030 106
Centering bush for.carburettor
11610043168

Circlip for locking bolt
16114080160

Clamping bolt forshandlebar
32712072288

Clamping ring for exhaust manifoid
1811.4 090 258

Clutch adjuster bolt M6
21521080 116

Clutch adjuster bolt M8
21521080 112

Coverfor felt washer

36314038 267

End cap for top of rear shock
absorber 33533 054 212

Felt washer backing for wheel
bearings 36 31 4 038 255

Felt washer for wheel bearings
36314038259

Friction pad for steering damper
31412000235

Front bracket for double seat
52539034111

Front swinging-fork pivot
31412000320

Front wheel mudguard; painted and
coach-lined 46 61 0 035 308
Front wheel mudguard, primed

46 61 0 035 307

Fuel cap, polished aluminium
51250035314 N
Fuel tank, painted and coach<lined
16111232425

Fuel tank;*primed /167110 035 292..

Gear set "=8">+11,.31 0 016381
Gearset”-7" 11310016382
Gear set "-6""11.31 0016 383
Gearset“-5" 11310016 384
Gearset“-4" 11810016 385
Gear set“-3" 11310016 386
Gear set “-2" .11.31.0016 887
Gearset"-1" ~11310016°388
Gear set"+0" 11 3170:016 389
Gear set “+1''°191 31 0 016.390
Gear set “4+2"" 11310016 391
Gear set “+3”. 1131 0016392

Gear set “+4%.11 310016 393
Gearset“+5” 11310016394

Gear set “+6”..11 310 016 395
Gearset “+7”7 11 31 0.016 396
Gearset“+8”7 11310016 397
Gearset “+9” 11310016398

Gearset“+10” 11310016 399
Gearbox flangesround nut
M14x1.5 23 211030420
Gearbox flange round nut
M16x1.5 23211030 122
Gearwheel for oil pump
114100521586

Hexagon bolt M5x2 V2A polished
formudguard bracket

07 119913227

Hexagon bolt'M8x30 V2A polished
for'’headlamp bracket
07119913661

Hexagon bolt M10x154 A/F14 for
cylinderhead 11.12 0 022 109
Hinge pin fortoolbox lid, 17 litre
tank 16:11 4080178

Hinge pin fortool box lid, “Schorsch
Meiertank™ 16 114 080 176

Idier gear for kick starter

2322 1056 108

Knee cushion, right 16 11 4080 187
Knee cushion, left 16 11 4 080 189
Lever bolt, 12 mm head
82722072217

Leck nut for top of steerer
31412000101

Locking bolt for tool compartment
lid 16 11 4 080 165

Mudguard bracket, 18 inch
46615090116

Nut for dynamo cover A/F10
1111 0002 191

Oval-head countersunk screw for
tank emblem 07 11 9 901 310

Oval-head countersunk serew for
twist-grip-cover 3272 2 072 259

Pipe.clamp;tep-46.51 4034 278
Plate far'steering damper plate
3141 2000217

Pressure plate for.stéering'damper
31,41.2'000 231

Proteétive-cap for bréather dome
8311 3,004 307

Protective cap forsteerer bearing
31412000184

Rear wheel mudguard, painted and

“eoach-lined. 46 62.0 035 300

Reducer sleeve for wheel bearings
36312060337

Registration number plate, black
46 62 5096 178

Retaining bolt for steering damper
31422000255

Retaining cap for steering'damper
31422000114

Retaining plate for flywheel

“11.210016 225

Retaining plate foroil-pump screen
114170052 130

Retaining plate foroil pump wheel
11410052168

Retaining plate for pinionmut in rear
axle drive-33 12.3 038:264.

Rubber ringythick, fortankrack, top
16 11 4,080,248

Rubber.ring for steering damper
plate 31422000257
Rubber.ringfor.tank/engine bracket,
thin 1611 4.080,148

Rubber washerfor ool
compartment locking balt
1611°9.963 108

“Schorsch:Meier” knee cushion
16114 080 1982

“Schorsch Meier” knee.cushion

16 114080 193

Seal for tool compartment lid

16 11¢4 080,188

'Sedling ¢ap on wheel hub for radial

shaft seal 36 31,4 038 272
Sealing washer for.locking bolt
07118963107

Side bracket for double seat
52539034110

Side stand 46:524.028 047
Socket cap screw férarmature
60W 12 31 8'002 205
Socket'cap.screw for armature
75W + 1000W--12 31 8 002 314
Socket cap screw for magnet shoe
12.31.0 005 967

Spacer.sleeve, internal, for wheel
bearings 36 31 4 038 225

Spacer sleeve for wheel bearings
36314038229

Spacertube for engine bracket, top
46 51 5 034274

Speedo shaft bolti6, A/F 8
23111030174

¥ Speedometer 6213 1 350 376 %

Spoke M4x140 36 31 1234 591
Spoke nipple M4 07 11 9 830070

Spring-circlip beneath.wheel centre
cap 36:31.4088:263

~8pring strut eye, front; bottom

3141°2°064 200
Square key 16 114080 172
Steerer shim 1.5 mm "

w3141 1231201

Steerenshim 2.0.mm
3141.1231,202
Steerer shim 2.5 mm
31 411,231,203

Stop plate on shock abserber, rear
83 53.3 054 201

Stop ring in intake pipe
11610043 166

Stud'screw in timing ¢ase cover
14,11.0001 177

Swinging arm-pivot'pingrear
33533054 171

Swinging arm shim 1 mm
31411231198

Swinging arm shim 1.5 mm
31411231197

Swinging arm shim 2.0/mm
31414231 198

Swinging-arm shim 2.5 mm
31411231199

Swinging arm shim 3:0.mm
314112381200

Tank emblem, domed

5114 0035322

Tank-emblem, slightly domed
51140035269

Tank emblem rubber
51146040110

Tank rack 16:11 4 080.080
Threaded ring in rear wheel drive
33123038252

Thrustring for exhaust manifold
18 11 4 090 254

Thrust sleeve for wheel bearing, left
36 31 4088243

Thrust sleeve forwheel bearing,
right 36 31 4 038241

Thrust washer for transmission
shaft 23211020164

Togale screw 31412000 049
Toolkit in "Original” linen roll
71110005317

Top angle bracket, engine mount

- 1181 4034 282

Washer for headlamp bracket
61318050 134 :

Washer for spoke 36 314038173
Washer for steering damper retain-
ing bolt 07119 931 854

Washer underswinging arm pivot
and transmission shaft

2152 1020 136

Wheel bearing spacer, ring 7.0imm
36314038 330

Wheel bearing spagér ring 7.05 mm
36:31-:4088 331

Wheel bearing spacer ring 7.1 mm
36 31 4038332

Wheel bearing spacer ring 7.155mm
36 31 4 038-333

Wheel bearing spacer ring:Z:2'mm
36 31 4038334

Wheel bearing-spacer ring 7.25 mm
36314038335 :
Wheel béaring spacer ring 78 mm
36,31 4088 336

Wheel.bearing spacer ring 7.35 mm
36.314 038337

Wheelbearing spacer.ting 7.4 mm
36 314038338

Wheel centre cap' 36-314 088 275

Front wheel mud-

guard primed and

painted/coach-lined

Rear wheel mud-

guard primed and
painted/coach-lined
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